COLD AIR INTAKE INSTALLATION INSTRUCTIONS

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "COLD AIR INTAKE INSTALLATION INSTRUCTIONS"

Transcription

1 COLD AIR INTAKE INSTALLATION INSTRUCTIONS # D Fits: i (E82, E88; with N54 engine) i/xi (E90) i (E92, E93; with N54 engine) Congratulations for being selective enough to use a Dinan Engineering Cold Air Intake. We have spent many hours developing this system to assure that you will receive maximum performance and durability with minimum difficulty in installation. Please take the time to read these instructions thoroughly before proceeding. When performing the installation, read the entire numbered instruction before working on the car. If you feel that you do not have the requisite skill, please arrange for a qualified repair facility to perform the installation. If you encounter any difficulties during the installation, or if these instructions are not clear to you, please call Dinan's Technical Support Staff at (408) INS Page 1 of 13 Rev. 4/9/14

2 PARTS LIST Qty Part # Description 1 D Round Air Filter with clamp 1 D Power Steering Bracket 1 D Carbon Intake Tube 1 D Airbox Hose 1 D Carbon Airbox Lid 1 D Filter Bracket 1 D Filter Shield 1 D Heat Shield (for E92/E93) 1 D Heat Shield (for E82) 1 D Heat Shield (for E90 or E92/E93) 1 KN Panel Air Filter Open Grill 1 D Hardware Kit; includes: (1) D Spacer (1) #64Z (90-110) Hose Clamp (1) #48Z (80-100) Hose Clamp (2) M6X35 Bolts (1) M6X25 Bolt (11) M6X16 Button-head Stainless Bolts (14) M6X18 FENDER Washers (3) M6 FLAT Washers (8) M6 NYLOK Nuts (3) M6 WAVE Washers NOTES: This kit is not suitable for vehicles equipped with the M-Aerodynamic front bumper. Refer to the appropriate section for your vehicle. o Pages 3 thru 8 are for 3-series vehicles only. o Pages 9 thru 13 are for 1-series vehicles only. INS Page 2 of 13 Rev. 4/9/14

3 PAGES 3 THRU 8 FOR 3-SERIES VEHICLES ONLY INSTALLATION INSTRUCTIONS FOR 3-SERIES Remove Front Bumper Skin 1. Remove the doors for the headlight cleaning system if your car is equipped with them. Pull out spray nozzle (1) by cover (2). Hold spray nozzle and carefully unclip cover sideways and remove. Important! Do not let go of Spray Nozzle when removing Cover! Grip spray nozzle firmly. See figure below. Your car may have a different looking cover with metal springs. 2. Remove the front wheels. 3. Remove the screws that secure the painted bumper skin to the large front lower splash shield and wheel well liners at the front edge. When reinstalling these screws, use hand tools only to prevent stripping the threads. 4. Remove the screws that are in the front side of each wheel well that secure the wheel well liners to the bumper skin. 5. Carefully pull out the wheel well liners from the bumper skin to expose the two screws (per side) that connect the top edge of the bumper skin to the front of the fenders. These screw heads point down. You may want to completely pull out the passenger side (right side) liner to get to the screws but the left side liner must be left in the car to install this kit. Remove the four screws. Notice that these screws have special threads just for plastics and must be reused in the original holes. These screws must not be over tightened! 6. Disconnect the fog light plugs and harnesses from the bumper skin. 7. Remove the four Torx head screws that secure the top of the bumper skin to the radiator support frame. 8. Prepare a stand or cart for storing the delicate bumper skin. 9. Remove and safely store the bumper skin. INS Page 3 of 13 Rev. 4/9/14

4 PAGES 3 THRU 8 FOR 3-SERIES VEHICLES ONLY 10. FOR E92 ONLY: Remove the scoop shaped cover that is located next to the left brake duct opening. This part will not be reused. 11. FOR E90 ONLY: Remove the stock grill cover next to the driver s side (left side) fog light. You should remove the painted center bar first where applicable. 12. FOR E90 ONLY: Locate the Open Grill. Install this new grill in place of the old partially blocked off grill. Reinstall the painted center bar if so equipped. Relocate the Power Steering Reservoir 13. The long metal power steering reservoir bracket will need to be removed to create space for the new Carbon Intake Tube. 14. Remove the PS reservoir from the original bracket, saving the nuts and washers. 15. Remove the PS reservoir bracket. This part will not be reused. 16. If present, remove the large metal tube that runs from the top of the left front frame rail to the upper front corner of the engine compartment. This part will not be reinstalled. FOR E93 ONLY: This brace also extends from the frame rail to the radiator. On these vehicles, the upper portion of this tube (between the frame rail and fender support) needs to be cut off, leaving the lower portion in place. The cut should be located just to the outside of the frame rail mount (see photo below showing the shortened tube). Unbolt the brace and carefully pull it up and outward as far as it will easily go. Use a fiberglass cutting disc held in a 90 die-grinder to carefully cut the brace. Mask off the area around the brace to keep chips out of any open hoses, etc. Discard the upper section after removal. Deburr the cut edges of the brace to be left in the car. Use some black spray paint or touch-up paint to cover the bare metal thoroughly. INS Page 4 of 13 Rev. 4/9/14

5 PAGES 3 THRU 8 FOR 3-SERIES VEHICLES ONLY 17. Locate the D Power Steering Bracket the D Spacer, one M6x25 bolt, two M6x16 bolts and two M6 wave washers. See the photo at beginning of these instructions. Install the front M6x16 bolt with M6 wave washer finger tight first to see if the Spacer and longer mounting bolt will be needed. If there appears to be a large gap at the rear hole of the Bracket then you should use the Spacer and M6x25 bolt with M6 wave washer to secure the rear of this Bracket. If there is no gap and the Bracket sits fairly flat against the rear threaded hole then use the M6x16 bolt and M6 wave washer. Tighten both bolts. 18. Mount the reservoir to the Bracket using the supplied M6x35 bolts, and the original washers and lock nuts. Make sure the stock metal spacer bushings are still in place in the two rubber grommets. Install Airbox Lid and Intake Tube 19. Remove the stock airbox lid. 20. Install the KN Air Filter. 21. Locate the D Airbox Lid. This lid mounts the same as the stock lid but requires a little finesse to install. Insert the three Airbox Lid tabs into the airbox slots. Push the front of the Lid downward and rearward while wiggling a little side to side. Now concentrate your effort on getting the front right (closest to valve cover) corner of the Lid to fit slightly over the top edge of airbox. This will take some downward pressure and a little side-to-side motion. As soon as the corner is correctly positioned engage the mounting clip at the front corner. Next engage the clip next to the valve cover then the remaining clips. INS Page 5 of 13 Rev. 4/9/14

6 PAGES 3 THRU 8 FOR 3-SERIES VEHICLES ONLY 22. Locate the D Airbox Hose and one #64Z (90-110) Hose Clamp. Fit the clamp onto the Hose as shown below. You will need to gently bend the hose clamp into an oval before installation. Tucking the screw head under the side of the Hose makes for a nicer look. Place the clamp in position on the Hose and slide the assembly over the lip on the Airbox Lid inlet. Make sure the hose clamp is evenly situated behind the lip all the way around, then tighten the clamp. Notice that the Hose curves downward. 23. Locate the D Carbon Intake Tube and one #48Z (80-100) Hose Clamp. Fit the clamp onto the Airbox Hose as shown previously and install the Tube down into the space below the headlights and into the Hose. Tighten the hose clamp with the Intake Tube rotated so it has the most wiggle room at its lower end. 24. Locate the D Air Filter with Clamp. Install the Filter onto the Intake Tube with the clamp screw below the Tube and facing forward. Rotate the Air Filter so it is parallel with the wheel well liner face and level when viewed from the front. Tighten clamp. INS Page 6 of 13 Rev. 4/9/14

7 PAGES 3 THRU 8 FOR 3-SERIES VEHICLES ONLY Install the Heat Shield and Air Filter 25. Locate the D and D Heat Shields, two M6x16 bolts, two M6 flat washers, two M6 fender washers and two M6 nylok nuts. The Heat Shield will mount to the brake duct. See photo for location. Notice that the photo shows the final installation of the D Shield which is only for all E90, and E92 cars which originally came with factory oil coolers. If your E92 car did not come with a factory-installed oil cooler then it will most likely have a different brake duct requiring the D Heat Shield. To determine the correct Heat Shield look at the brake duct and see if it has a raised round bulge in it between where the two mounting holes will be. If it does have the bulge, use the D Shield. If the side of the brake duct is basically smooth, use the D Shield. 26. Carefully insert the Heat Shield between the end of the Air Filter and the brake duct. Hold the Heat Shield against the brake duct, snug along the wheel well liner and even with the front edge of the brake duct opening. Gently lift up the forward-most edge of the wheel well liner, as it would be when the bumper skin is installed. Now scribe the two hole locations onto the brake duct surface. 27. Temporarily remove the Heat Shield. Use your sharp scribe to center-mark the two hole centers. Push the scribe hard into the center of each hole with a circular motion to leave a good pilot mark. 28. Use a small drill bit (1/8 or smaller) to drill the two pilot holes in brake duct. 29. Drill the holes out to 9/32. INS Page 7 of 13 Rev. 4/9/14

8 PAGES 3 THRU 8 FOR 3-SERIES VEHICLES ONLY 30. Deburr the holes if needed using a much larger sharp drill bit, turning the bit by hand a couple of turns. 31. Mount the Heat Shield with the above hardware using the standard flat washers under the bolt heads and inserting the bolts from the Heat Shield side first. 32. Locate the D Filter Bracket, three M6x16 button-head bolts, five M6x18 flat washers, two M6 nylok nuts and one M6 wave washer. Loosely mount the bracket to the end of the Air Filter using one M6x16 bolt, one M6 wave washer and one M6x18 flat washer. The base of the bracket will face towards the outer edge of the wheel well liner as shown previously. Hold the Air Filter/Bracket Assy so the Filter is level and the bracket base is flat against the wheel well liner. Scribe the two mounting holes onto the wheel well liner while holding the assembly in the correct position. 33. Center-mark and drill the holes (9/32 ) as done previously. 34. Mount the Filter Bracket to the wheel well liner using the remaining above hardware. Insert the two button-head bolts from the rear side of the wheel well liner. 35. Tighten the single bolt at the Filter. 36. Locate the D Filter Shield, three M6x16 button-head bolts, six M6x18 flat washers and three M6 nylok nuts. See previous photo for position of the Filter Shield. This Shield prevents water from directly hitting the Air Filter. Hold the base of the Shield flat against the wheel well liner level with the filter and about 3/4" from the Filter at the closest point. The Shield should be centered with the Filter element when viewed from the front. Remove the tire pressure receiver if it prevents proper fitment of the Shield. Mark the three mounting holes in this position. 37. Center-mark and drill the holes (9/32 ) as done previously. 38. Mount the Filter Shield using the above hardware. Again insert the button-head bolts from the rear of the wheel well liner. 39. To relocate the tire pressure receiver if necessary, simply move it down about 1 from its original location then mark and drill two new 9/32 holes. 40. Deburr the holes and reinstall the receiver. 41. Reinstall the front bumper skin and headlights washer covers where applicable. 42. Reinstall and torque the front wheels. Happy Motoring! INS Page 8 of 13 Rev. 4/9/14

9 PAGES 9 THRU 13 FOR 1-SERIES VEHICLES ONLY INSTALLATION INSTRUCTIONS FOR 1-SERIES Remove Front Bumper Skin 1. Remove the doors for the headlight cleaning system if your car is equipped with them. Pull out spray nozzle (1) by cover (2). Hold spray nozzle and carefully unclip cover sideways and remove. Important! Do not let go of Spray Nozzle when removing Cover! Grip spray nozzle firmly. See figure below. 2. Remove the front wheels. 3. Remove the screws that secure the painted bumper skin to the large front lower splash shield. When reinstalling these screws, use hand tools only to prevent stripping the threads. 4. Remove the two outer air lips that are located in front of each tire. 5. Remove the three screws that are in the front side of each wheel well that secure the wheel well liners to the bumper skin. The upper screws are special long screws that should only be reused in the original locations. Leave both wheel well liners attached to the car. 6. Remove the four Torx head screws that secure the top of the bumper skin to the radiator support frame. 7. Prepare a stand or cart for storing the delicate bumper skin. 8. Remove and safely store the bumper skin. 9. Remove the scoop shaped cover that is located next to the left brake duct opening. This part will not be reused. INS Page 9 of 13 Rev. 4/9/14

10 PAGES 9 THRU 13 FOR 1-SERIES VEHICLES ONLY Relocate the Power Steering Reservoir 10. The long metal power steering reservoir bracket will need to be removed to create space for the new Carbon Intake Tube. 11. Remove the PS reservoir from the original bracket, saving the nuts and washers. 12. Remove the PS reservoir bracket. This part will not be reused. 13. Locate the D Power Steering Bracket. Mount this bracket using the D Spacer, one M6x25 bolt, one M6x16 bolt and two M6 wave washers. See the photo at beginning of these instructions. 14. Mount the reservoir to the Bracket using the supplied M6x35 bolts, and the original washers and lock nuts. Make sure the stock metal spacer bushings are still in place in the two rubber grommets. Bend the Horn Bracket 15. Unbolt both horns from their brackets, and swap their positions. Reattach the horns to the brackets. 16. See figure below. The inner horn will prevent the installation of the Carbon Intake Tube. You will need to bend the metal bracket forward a bit to gain sufficient clearance. See the photo below showing how far the bracket needs to be moved. If your car has headlight washers, the bracket will need to be bent/twisted until it almost contacts the washer squirter. You will need to first remove the two mounting screws for the washer squirter to get it out of the way as the bracket will need to be bent past the point it needs to end up at, as the metal will just spring back short of the desired position. If your car does not have headlight washers you can simply rotate the horn forward using some hand force until there is enough space for the Intake Tube. INS Page 10 of 13 Rev. 4/9/14

11 PAGES 9 THRU 13 FOR 1-SERIES VEHICLES ONLY 17. Remove the stock airbox lid. 18. Install the KN Air Filter. Install Airbox Lid and Intake Tube 19. Locate the D Airbox Lid. This lid mounts the same as the stock lid but requires a little finesse to install. Insert the three Airbox Lid tabs into the airbox slots. Push the front of the Lid downward and rearward while wiggling a little side to side. Now concentrate your effort on getting the front right (closest to valve cover) corner of the Lid to fit slightly over the top edge of airbox. This will take some downward pressure and a little side-to-side motion. As soon as the corner is correctly positioned engage the mounting clip at the front corner. Next engage the clip next to the valve cover then the remaining clips. 20. Locate the D Airbox Hose and one #64Z (90-110) Hose Clamp. Fit the clamp onto the Hose as shown below. You will need to gently bend the hose clamp into an oval before installation. Tucking the screw head under the side of the Hose makes for a nicer look. Place the clamp in position on the Hose and slide the assembly over the lip on the Airbox Lid inlet. Make sure the hose clamp is evenly situated behind the lip all the way around, then tighten the clamp. Notice that the Hose curves downward. 21. Locate the D Carbon Intake Tube and one #48Z (80-100) Hose Clamp. Fit the clamp onto the Airbox Hose as shown previously and install the Tube down into the space below the headlights and into the Hose. At this point you may be able to tell if there is sufficient clearance between the relocated horn and the Intake Tube. Readjust the horn if necessary. Tighten the hose clamp with the Intake Tube rotated so it has the most wiggle room at its lower end. INS Page 11 of 13 Rev. 4/9/14

12 PAGES 9 THRU 13 FOR 1-SERIES VEHICLES ONLY 22. Locate the D Air Filter with Clamp. Install the Filter onto the Intake Tube with the clamp screw below the Tube and facing forward. Rotate the Air Filter so it is parallel with the wheel well liner face and level when viewed from the front. Tighten clamp. Install the Heat Shield and Air Filter 23. Locate the D Heat Shield, three M6x16 bolts, three M6 flat washers, three M6 fender washers and three M6 nylok nuts. The Heat Shield will mount to the brake duct. See photo for location. Notice that the photo shows the final installation. Carefully insert the Heat Shield between the end of the Air Filter and the brake duct. Hold the Heat Shield against the brake duct, snug along the wheel well liner and even with the front edge of the brake duct. Gently lift up the forward-most edge of the wheel well liner as it would be when the bumper skin is installed. Now scribe the three hole locations onto the brake duct surface. 24. Temporarily remove the Heat Shield. Use your sharp scribe to center-mark the three hole centers. Push the scribe hard into the center of each hole with a circular motion to leave a good pilot mark. 25. Use a small drill bit (1/8 or smaller) to drill the three pilot holes in brake duct. 26. Drill the holes out to 9/ Deburr the holes if needed using a much larger sharp drill bit, turning the bit by hand a couple of turns. INS Page 12 of 13 Rev. 4/9/14

13 PAGES 9 THRU 13 FOR 1-SERIES VEHICLES ONLY 28. Install the Heat Shield being careful to position the horn wires so they have sufficient slack where they go over the Shield. Also make sure the tire pressure transmitter wires are in the notched section of the Shield as shown previously. 29. Mount the Heat Shield with the above hardware using the standard flat washers under the bolt heads and inserting the bolts from the Heat Shield side first. 30. Locate the D Filter Bracket, threem6x16 button-head bolts, five M6x18 flat washers, two M6 nylok nuts and one M6 wave washer. Loosely mount the bracket to the end of the Air Filter using one M6x16 bolt, one M6 wave washer and one M6x18 flat washer. The base of the bracket will face towards the outer edge of the wheel well liner as shown previously. Hold the Air Filter/Bracket Assy so the Filter is level and the bracket base is flat against the wheel well liner. Scribe the two mounting holes onto the wheel well liner while holding the assembly in the correct position. 31. Center-mark and drill the holes (9/32 ) as done previously. 32. Mount the Filter Bracket to the wheel well liner using the remaining above hardware. Insert the button-head bolts from the rear side of the wheel well liner. Tighten the single bolt at the Filter. 33. Locate the D Filter Shield, three M6x16 button-head bolts, six M6x18 flat washers and three M6 nylok nuts. See previous photo for position of the Filter Shield. This Shield prevents water from directly hitting the Air Filter. Hold the base of the Shield flat against the wheel well liner level with the filter and about 3/4" from the Filter at the closest point. The Shield should be centered with the Filter element when viewed from the front. Mark the three mounting holes in this position. 34. Center-mark and drill the holes (9/32 ) as done previously. 35. Mount the Filter Shield using the above hardware. Again insert the button-head bolts from the rear of the wheel well liner. 36. Double check the routing of the wires to avoid chafing. Use wire ties if necessary. 37. Reinstall the front bumper skin, air-lips and headlights washer covers where applicable. 38. Reinstall and torque the front wheels. Happy Motoring! INS Page 13 of 13 Rev. 4/9/14

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: i (4.8L)

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: i (4.8L) COLD AIR INTAKE INSTALLATION INSTRUCTIONS # D760-0012 Fits: 2006-10 550i (4.8L) PARTS LIST Air Box Assembly Left tube Center tube Right tube Outer Tube AFM housing AFM/TB tube Hardware Kit Congratulations

More information

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: i (4.8L)

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: i (4.8L) COLD AIR INTAKE INSTALLATION INSTRUCTIONS # D760-0013 Fits: 2006-10 650i (4.8L) PARTS LIST Air Box Assembly Left tube Center tube Right tube Support bracket AFM housing AFM/TB tube Hardware Kit Congratulations

More information

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: F10 M5 # D Fits: F06/F12/F13 M6 PARTS LIST

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: F10 M5 # D Fits: F06/F12/F13 M6 PARTS LIST COLD AIR INTAKE INSTALLATION INSTRUCTIONS # D760-0035 Fits: 2013-15 F10 M5 # D760-0037 Fits: 2012-15 F06/F12/F13 M6 PARTS LIST (1) Left Carbon Airbox Lid (1) Right Carbon Airbox Lid (1) Left Carbon Snorkel

More information

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: E92 328i & xdrive PARTS LIST

COLD AIR INTAKE INSTALLATION INSTRUCTIONS. # D Fits: E92 328i & xdrive PARTS LIST COLD AIR INTAKE INSTALLATION INSTRUCTIONS # D760-9001 Fits: 2007-13 E92 328i & xdrive PARTS LIST (1) Intake Snorkel (1) Flex Tube (1) Brake Scoop Assy (1) Front Grill (1) Filter (1) Hardware Kit (2) Edge

More information

COLD AIR INTAKE INSTALLATION INSTRUCTIONS

COLD AIR INTAKE INSTALLATION INSTRUCTIONS COLD AIR INTAKE INSTALLATION INSTRUCTIONS # D760-0033 Fits: 2013-15 F01 B7, 750i & xdrive (N63TU engine) 2013-15 F02 B7L, 750Li & xdrive (N63TU engine) PARTS LIST Left and right carbon fiber air box lids

More information

Deuce/Ace Installation Instructions

Deuce/Ace Installation Instructions HARDWARE KIT: Upper Mounting Plate: 2-7/16" (11mm) X 3.5" bolts 2-7/16" flange nuts 2-2" spacers 2-7/16" trim cap mounting washers 2 - plastic trim caps TOOLS NEEDED: safety glasses wrenches 16mm or 5/8"

More information

Installation Instructions :AUDI 8V RS3 : Page 1

Installation Instructions :AUDI 8V RS3 : Page 1 Installation Instructions :AUDI 8V RS3 : Page 1 1. We will start by removing the stock airbox system. Remove the 2 screws holding the inlet duct in place. Then push the duct into the airbox to release

More information

INSTALLATION GUIDE PREMIUM FRONT BUMPER FOR RAM AEV30304AA Last Updated: 09/18/17

INSTALLATION GUIDE PREMIUM FRONT BUMPER FOR RAM AEV30304AA Last Updated: 09/18/17 AEV30304AA Last Updated: 09/18/17 PREMIUM FRONT BUMPER FOR RAM 1500 INSTALLATION GUIDE PLEASE READ BEFORE YOU START To guarantee a quality installation, we recommend reading these instructions thoroughly

More information

B5 A4 1.8t Front Mount Intercooler Install Instructions

B5 A4 1.8t Front Mount Intercooler Install Instructions B5 A4 1.8t Front Mount Intercooler Install Instructions Only work underneath your vehicle after properly supporting it with adequate jack stands on a flat surface. NEVER work under a vehicle only supported

More information

TURBOCHARGER UPGRADE; N20 INSTALLATION INSTRUCTIONS PART NUMBER D

TURBOCHARGER UPGRADE; N20 INSTALLATION INSTRUCTIONS PART NUMBER D TURBOCHARGER UPGRADE; N20 INSTALLATION INSTRUCTIONS PART NUMBER D310-0120 APPLICATION: 2014-16 F22 228i & xdrive coupe 2015-16 F23 228i & xdrive convertible 2012-16 F30 328i & xdrive sedan 2014-16 F31

More information

TyrolSport UGSMIC Install Instructions for Audi A4.

TyrolSport UGSMIC Install Instructions for Audi A4. TyrolSport UGSMIC Install Instructions for Audi A4. Tools Necessary: Torx T25, T45. 10mm socket and ratchet. 6mm hex wrench. Flat blade screwdriver. Hacksaw blade or die grinder or dremel tool. Drill (not

More information

X5 / X6 N63 Upgrade Intercooler Installation Instructions

X5 / X6 N63 Upgrade Intercooler Installation Instructions X5 / X6 N63 Upgrade Intercooler Installation Instructions Part Number: D330-0016 Applications: 2010-12 E70 X5 xdrive 50i 2008-12 E71 X6 xdrive 50i PARTS LIST Qty Part No. Description 2 11 78 7 549 563

More information

03-04 Mach 1. Hellion Power Systems Mach 1 Kit Instructions

03-04 Mach 1. Hellion Power Systems Mach 1 Kit Instructions Hellion Power Systems 03-04 Mach 1 Kit Instructions Part 1 Hellion recommends that the front suspension system be installed either by trained professionals or by 5.Remove rack bolts K-Member Installation

More information

DODGE RAM 2500/3500 (4WD) *HEMI ENGINE ONLY* (INCLUDING MEGA CAB) (EXCLUDING POWER WAGON) 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT# 60223

DODGE RAM 2500/3500 (4WD) *HEMI ENGINE ONLY* (INCLUDING MEGA CAB) (EXCLUDING POWER WAGON) 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT# 60223 3651 N Highway 89 Chino Valley, AZ 86323 (928) 636-7080 www.p-a-g.net DODGE RAM 2500/3500 (4WD) *HEMI ENGINE ONLY* (INCLUDING MEGA CAB) (EXCLUDING POWER WAGON) 3 BODY LIFT INSTALLATION INSTRUCTIONS 2010-2012

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

OVERVIEW. PART NUMBER D440-16xx-xxx. APPLICATION: Various -- see chart below

OVERVIEW. PART NUMBER D440-16xx-xxx. APPLICATION: Various -- see chart below OVERVIEW PART NUMBER D440-16xx-xxx APPLICATION: Various -- see chart below Congratulations for being selective enough to use a DINANTRONICS Performance Tuner. We have spent many hours developing this system

More information

Z06 Corvette Lingenfelter High Flow Air Intake

Z06 Corvette Lingenfelter High Flow Air Intake 2006-2007 Z06 Corvette Lingenfelter High Flow Air Intake LN4233 1557 Winchester Road Decatur, Indiana 46733 260 724 2552 phone 260 724 8761 fax www.lingenfelter.com Parts List # Part number Description

More information

PARTS LIST INSTALLATION INSTRUCTIONS PARTS LIST AND INSTALLATION GUIDE INSTALL TIME: 2 HOURS INSTALL DIFFICULTY: 3/5

PARTS LIST INSTALLATION INSTRUCTIONS PARTS LIST AND INSTALLATION GUIDE INSTALL TIME: 2 HOURS INSTALL DIFFICULTY: 3/5 PARTS LIST AND PARTS LIST 1PC MISHIMOTO INTERCOOLER 1PC M6 X 1.0 X 20MM FLANGE BOLT 1PC M4 X 0.7 X 12MM BUTTON-HEAD BOLT 1PC M4 LOCK WASHER 1PC MAP SENSOR O-RING 2. Remove the eight pop clips that hold

More information

YOUR 2011 STI & WRX SEDAN HARDWARE CONSISTS OF: GUIDE TO INSERTS PROVIDED: HOW TO REMOVE STOCK FASTENERS:

YOUR 2011 STI & WRX SEDAN HARDWARE CONSISTS OF: GUIDE TO INSERTS PROVIDED: HOW TO REMOVE STOCK FASTENERS: To protect your Rally Armor mud flap set, care must be taken during parking and reversing. Check wheel clearance after installation, especially on vehicles outfitted with non OEM offset wheels and suspensions.

More information

Installation Instructions. 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY

Installation Instructions. 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY Installation Instructions 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK 2007-13 GM 2WD C1500 P/U ONLY 2007-13 GM 1500 Truck Basic System FTS21060BK / FTS21061BK / FTS21042BK 2007-13 GM 2WD C1500

More information

INSTALLATION INSTRUCTIONS PART NUMBER AEM C (GUN METAL GRAY FINISH)

INSTALLATION INSTRUCTIONS PART NUMBER AEM C (GUN METAL GRAY FINISH) Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER AEM-21-805C (GUN METAL GRAY FINISH) 2016.5-17 CHEVROLET CRUZE 1.4T ITEM NO. PART NUMBER DESCRIPTION QTY. 1 21-2038DK

More information

Tools Required. Metric Wrench Set Screwdriver Set Metric Socket Set Pliers Heavy duty hydraulic Jack and Car Stands Box knife or similar Hacksaw WD40

Tools Required. Metric Wrench Set Screwdriver Set Metric Socket Set Pliers Heavy duty hydraulic Jack and Car Stands Box knife or similar Hacksaw WD40 Subaru 2004+ Legacy GT & Outback XT For JDM 2.0 twinscroll turbo and USDM 2.5 turbo models Front Mount Intercooler Fitting Instructions PN# LEG-1348-000 You are now the proud owner of a highly tested and

More information

LPE C5 Battery Relocation Kit

LPE C5 Battery Relocation Kit LPE C5 Battery Relocation Kit The LPE C5 Corvette battery relocation kit improves vehicle weight distribution by moving weight to the rear of the vehicle. The improved weight distribution increases traction

More information

PART NUMBER: MAZDA MX-5 L4-2.0L C.A.R.B. E.O. # D MAZDA MX-5 Miata L4-2.0L C.A.R.B. E.O. # D-670-6

PART NUMBER: MAZDA MX-5 L4-2.0L C.A.R.B. E.O. # D MAZDA MX-5 Miata L4-2.0L C.A.R.B. E.O. # D-670-6 Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER:21-640 2006-2008 MAZDA MX-5 L4-2.0L C.A.R.B. E.O. # D-670-6 2006-2009 MAZDA MX-5 Miata L4-2.0L C.A.R.B. E.O. # D-670-6

More information

Procharger Stage II Intercooled Supercharger System (11-14 GT)

Procharger Stage II Intercooled Supercharger System (11-14 GT) Procharger Stage II Intercooled Supercharger System (11-14 GT) Installation Time: Approximately one day. Installed on 2012 Mustang GT 5.0/Manual Required Tools 3/8 Socket Set (Standard and Metric) 1/2

More information

INSTALLATION INSTRUCTIONS JEEP 2011-UP JK SECURITY FULL CONSOLE #274

INSTALLATION INSTRUCTIONS JEEP 2011-UP JK SECURITY FULL CONSOLE #274 INSTALLATION INSTRUCTIONS JEEP 2011-UP JK SECURITY FULL CONSOLE #274 PARTS CHECKLIST Tuffy Console #9 Left Front Mounting Bracket #10 Right Front Mounting Bracket #11 Electronics mounting bracket #12 Divider

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Accessory TRAILER HITCH Application 2011 ODYSSEY Publications No. AII 43937 Issue Date SEP 2010 PARTS LIST Trailer Hitch Kit P/N 08L92-TK8-100 Trailer Hitch Harness Kit P/N 08L91-TK8-100

More information

Z1 Motorsports 350Z / G35 Oil Cooler Kit Installation Manual

Z1 Motorsports 350Z / G35 Oil Cooler Kit Installation Manual Z1 Motorsports 2877 Carrollton Villa Rica Hwy Carrollton GA 30116 770.838.7777 Z1 Motorsports 350Z / G35 Oil Cooler Kit Installation Manual For 19, 25 and 34 Row Oil Cooler Kits Parts Included: 1 Aluminum

More information

Suggested Installation Instructions for: Chevrolet Z06 Corvette Lingenfelter High Flow Air Intake System (7.

Suggested Installation Instructions for: Chevrolet Z06 Corvette Lingenfelter High Flow Air Intake System (7. Page 1 Suggested Installation Instructions for: 638-878 2006-2008 Chevrolet Z06 Corvette Lingenfelter High Flow Air Intake System (7.0L LS7 V8 engine) Count on Mid America Motorworks for all your Corvette

More information

Current Range Rover Sport STRUT Collection Installation Manual

Current Range Rover Sport STRUT Collection Installation Manual 2014 - Current Range Rover Sport STRUT Collection Installation Manual 1 1. Removing Main Grille and Lower Fascia 1.1 Run a line of low tack masking tape across the front of the bumper below the grille

More information

LABOUR ESTIMATE GUIDE

LABOUR ESTIMATE GUIDE INSTALLATION INSTRUCTIONS FOR 2001-2005 Audi A4 1.8T These instructions are applicable to vehicles equipped with either manual or automatic transmissions Thank you for choosing to purchase a Carbonio Intake

More information

Z1 Motorsports 300zx 2.5 Upgraded piping & BA SMIC Install Guide

Z1 Motorsports 300zx 2.5 Upgraded piping & BA SMIC Install Guide Z1 Motorsports 300zx 2.5 Upgraded piping & BA SMIC Install Guide Congratulations on your new upgraded piping and intercooler kit, this kit has proven to provide the lowest intake air temps to date on our

More information

JK REAR BUMPER AND TIRE CARRIER

JK REAR BUMPER AND TIRE CARRIER JK REAR BUMPER AND TIRE CARRIER Installation Guide AEV30105AA (Updated 5/10/10) Page 1 of 20 Page 2 of 20 EXPLODED VIEW PLEASE READ BEFORE YOU START IN ORDER TO INSTALL THIS PART PROPERLY YOU OR YOUR INSTALLER

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Accessory TRAILER HITCH Application 2012 ODYSSEY Publications No. AII 46755 Issue Date SEP 2011 PARTS LIST Trailer Hitch Kit P/N 08L92-TK8-100 Trailer Hitch Harness Kit P/N 08L91-TK8-100

More information

SS41HF Mitsubishi Pajero NS & NT V8/V9 Series 3.2 Litre Turbo Diesel (4M41 Engine) 3.8 Litre V6 Petrol (6G76 Engine)

SS41HF Mitsubishi Pajero NS & NT V8/V9 Series 3.2 Litre Turbo Diesel (4M41 Engine) 3.8 Litre V6 Petrol (6G76 Engine) SS41HF Mitsubishi Pajero NS & NT V8/V9 Series 3.2 Litre Turbo Diesel (4M41 Engine) 3.8 Litre V6 Petrol (6G76 Engine) 21/7/2010 Parts List ITEM PART NO DESCRIPTION QTY 1 570-133-200 BODY - SNORKEL (SS41HF)

More information

The M7 Direct Flow Intercooler (DFIC) Installation Guide

The M7 Direct Flow Intercooler (DFIC) Installation Guide The M7 Direct Flow Intercooler (DFIC) Installation Guide This information is meant only as a guide. The author of this information,, or any M7 Tuning employees assumes no liabilities for any outcomes resulting

More information

Owner smanual. Banks Ram-Air Intake System Chevrolet 6.6L (LML) Duramax Turbo-Diesel Pickups. with Installation Instructions

Owner smanual. Banks Ram-Air Intake System Chevrolet 6.6L (LML) Duramax Turbo-Diesel Pickups. with Installation Instructions with Installation Instructions Owner smanual Banks Ram-Air Intake System 2015 Chevrolet 6.6L (LML) Duramax Turbo-Diesel Pickups THIS MANUAL IS FOR USE WITH KIT 42250 & 42250-D Gale Banks Engineering 546

More information

M14 AUTOMOTIVE SPARK PLUGS AND WIRES CONVERSION KIT INSTALLATION INSTRUCTIONS

M14 AUTOMOTIVE SPARK PLUGS AND WIRES CONVERSION KIT INSTALLATION INSTRUCTIONS M14 AUTOMOTIVE SPARK PLUGS AND WIRES CONVERSION KIT INSTALLATION INSTRUCTIONS (It is highly recommended you read the instructions completely before beginning) 1. Be sure the magneto switches are turned

More information

INSTALLATION INSTRUCTIONS Part# , , ,

INSTALLATION INSTRUCTIONS Part# , , , INSTALLATION INSTRUCTIONS Part# 20-0218, 22-0318, 20-0118, 22-0219 20-0218 - 4 Tire On Board Air Delivery System and Dual Compressed Air System Includes ARB CKMTA12 Compressor 20-0118 - 2017 FORD RAPTOR

More information

FRONT FENDERS WITH FACTORY INNER FENDERS JEEP WRANGLER TJ/LJ/YJ/CJ7 INSTALLATION INSTRUCTIONS

FRONT FENDERS WITH FACTORY INNER FENDERS JEEP WRANGLER TJ/LJ/YJ/CJ7 INSTALLATION INSTRUCTIONS FRONT FENDERS WITH FACTORY INNER FENDERS JEEP WRANGLER TJ/LJ/YJ/CJ7 INSTALLATION INSTRUCTIONS TOOLS NEEDED 13mm socket 5/32 Allen head 5/16 wrench or socket 7/16 wrench or socket 7/32 Allen head 5/8 wrench

More information

OVERVIEW. PART NUMBER D440-16xx-xxx. APPLICATION: Various -- see chart below

OVERVIEW. PART NUMBER D440-16xx-xxx. APPLICATION: Various -- see chart below OVERVIEW PART NUMBER D440-16xx-xxx APPLICATION: Various -- see chart below Congratulations for being selective enough to use a DINANTRONICS Performance Tuner. We have spent many hours developing this system

More information

XX, TOYOTA, TACOMA FRONT BUMPER INSTALLATION INSTRUCTIONS THIS BUMPER SHOULD ONLY BE INSTALLED BY A PROFESSIONAL. SAFETY

XX, TOYOTA, TACOMA FRONT BUMPER INSTALLATION INSTRUCTIONS THIS BUMPER SHOULD ONLY BE INSTALLED BY A PROFESSIONAL. SAFETY FRONT BUMPER INSTALLATION INSTRUCTIONS THIS BUMPER SHOULD ONLY BE INSTALLED BY A PROFESSIONAL. SAFETY Know safety, no injury. Know injury, no safety. ~Author Unknown If there are any questions, call 1-855-HHTOUGH

More information

Always wear safety glasses when working on your vehicle.

Always wear safety glasses when working on your vehicle. 90-93 MAZDA MIATA SUPERCHARGER KIT The KraftWerks 90-93 Mazda Miata Supercharger Kit was designed for easy installation. Competent mechanics with the appropriate tools will find the process to be relatively

More information

REVi RX-8 Intake. RX-8 REVi Intake System I PN Installation Instructions. Tools Required:

REVi RX-8 Intake. RX-8 REVi Intake System I PN Installation Instructions. Tools Required: RX-8 REVi Intake System PN 18299 Installation Instructions I-18299 Tools Required: Small/Stubby Phillips head screwdriver Small flat head screwdriver Medium Phillips head screwdriver 10mm socket and ratchet

More information

1. Front Fascia Removal 1.1 Remove the 6 plastic clips that secure the upper valance, then remove. 1.2 Remove 6 upper bolts that hold the grille and f

1. Front Fascia Removal 1.1 Remove the 6 plastic clips that secure the upper valance, then remove. 1.2 Remove 6 upper bolts that hold the grille and f STRUT 2015 GMC Denali Collection Installation Manual " 1. Front Fascia Removal 1.1 Remove the 6 plastic clips that secure the upper valance, then remove. 1.2 Remove 6 upper bolts that hold the grille and

More information

INSTALLATION INSTRUCTIONS PART NUMBER:21-729

INSTALLATION INSTRUCTIONS PART NUMBER:21-729 Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER:21-729 2010-2013 MAZDA MX-5 MIATA 2.0L I-4 PARTS LIST Description Qty. Part Number A Tube, Lower Intake, 2006-13

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

09-12 Dodge 4WD Leveling Kit

09-12 Dodge 4WD Leveling Kit 9235900 09-12 Dodge 4WD 1500 2.5 Leveling Kit Thank you for choosing Rough Country for all your suspension needs. DOES NOT FIT TRX PACKAGE VEHICLES!! Rough Country recommends a certified technician install

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 6525 REAR AXLE FLIP & HANGER KIT 5 OR 6 INCH LOWERING 14&UP CHEVROLET SILVERADO / GMC SIERRA 1500 Thank you for being selective enough to choose our high quality BELLTECH PRODUCT.

More information

JBR MAZDASPEED

JBR MAZDASPEED Page1 james Barone Racing Aftermarket Parts and Accessories JBR 2007 2009 MAZDASPEED 3 Front Mount Intercooler Piping Kit Installation Instructions for TR8 Intercooler Tooling: o Jack, Jack Stands, Ramps

More information

2015+ EcoBoost F150 & Raptor Intercooler Install

2015+ EcoBoost F150 & Raptor Intercooler Install 2015+ EcoBoost F150 & 2017+ Raptor Intercooler Install Note: This entire job can be performed with the truck on the ground - No need to raise the vehicle. The most difficult part is removing the grille

More information

LABOUR ESTIMATE GUIDE

LABOUR ESTIMATE GUIDE INSTALLATION INSTRUCTIONS FOR 2003-Current Audi S4 (B6 & B7) Includes Sedan, Avant, & Cabriolet These instructions are applicable to vehicles equipped with either manual or automatic tiptronic transmissions

More information

Cold Air Intake Installation Instructions

Cold Air Intake Installation Instructions BAVARIAN AUTOSPORT Cold Air Intake Installation Instructions Page 1/5 3.04 INS261 NOTE: Throughout the instructions the term AFM is used. It refers to the Air Flow Meter which is located between the engine

More information

PDC RETROFIT INSTALLATION By Kevin

PDC RETROFIT INSTALLATION By Kevin 1 PDC RETROFIT INSTALLATION By Kevin Kshek369@hotmail.com 1 These instructions are intended to help those who chose to do this retrofit by showing you what you are in store for and to give you some instructions

More information

INSTALLATION INSTRUCTIONS HIDDEN WINCH MOUNTING KIT No for Chevrolet & GMC Trucks (for Warn Winches M6000, M8000, XD9000 & HS9500 only)

INSTALLATION INSTRUCTIONS HIDDEN WINCH MOUNTING KIT No for Chevrolet & GMC Trucks (for Warn Winches M6000, M8000, XD9000 & HS9500 only) INSTALLATION INSTRUCTIONS HIDDEN WINCH MOUNTING KIT No. 61770 for Chevrolet & GMC Trucks (for Warn Winches M6000, M8000, XD9000 & HS9500 only) Warn Light Bar 61090 and many other grille guards can be mounted

More information

T Intercooler System INSTALLATION GUIDE. Contact us with any installation questions AWE-Tuning.com

T Intercooler System INSTALLATION GUIDE. Contact us with any installation questions AWE-Tuning.com INSTALLATION GUIDE 2000-04 2.7T Intercooler System FOR RACING USE ONLY Congratulations on your purchase of the AWE Tuning Intercooler System for the 2002-04 Audi 2.7T engine. Exquisite build quality with

More information

Locate the 4 screws on each side of the vehicle, on the inner fender well liner. Remove them with a Torx T25 bit:

Locate the 4 screws on each side of the vehicle, on the inner fender well liner. Remove them with a Torx T25 bit: Installation Instructions for TyrolSport UG SM IC. The first step in installing the UG SMIC is removing the front bumper. Locate the 4 screws on each side of the vehicle, on the inner fender well liner.

More information

LGT-311L Bumper LED Light Kit EZ-Go RXV Installation Instructions

LGT-311L Bumper LED Light Kit EZ-Go RXV Installation Instructions LGT-311L Bumper LED Light Kit EZ-Go RXV Installation Instructions Caution: Please read through the instructions carefully. Before starting this project, remove the system s positive and negative connections

More information

SS740HF NISSAN D23 NAVARA (NP300) 2.3Ltr Intercooled Twin Turbo(YS23DDTT Engine) Built: Nissan Motor Co. Thailand

SS740HF NISSAN D23 NAVARA (NP300) 2.3Ltr Intercooled Twin Turbo(YS23DDTT Engine) Built: Nissan Motor Co. Thailand SS740HF NISSAN D23 NAVARA (NP300) 2.3Ltr Intercooled Twin Turbo(YS23DDTT Engine) Built: Nissan Motor Co. Thailand Parts List 21/12/2015 ITEM PART NO. DESCRIPTION QTY 1 435-133-000 BODY - SNORKEL (SS740HF)

More information

EAFT01SY FITTING INSTRUCTIONS FOTON TUNLAND 03/14- ARC BAR VEHICLE FRONTAL PROTECTION SYSTEM (VFPS) FOR AIR BAG & ADR COMPLIANT VEHICLES

EAFT01SY FITTING INSTRUCTIONS FOTON TUNLAND 03/14- ARC BAR VEHICLE FRONTAL PROTECTION SYSTEM (VFPS) FOR AIR BAG & ADR COMPLIANT VEHICLES EAFT01SY FITTING INSTRUCTIONS REPLACES: 00.00.00 REVISED: 09.03.15 Check installation hardware before commencing. 1. Lift bonnet. FOTON TUNLAND 03/14- ARC BAR VEHICLE FRONTAL PROTECTION SYSTEM (VFPS) FOR

More information

JK BFH II Front Bumpers

JK BFH II Front Bumpers INSTALLATION INSTRUCTIONS INST-17-16-021_A JK BFH II Front Bumpers IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

Installation Procedure GR40 S197 SLA Front Suspension System (Does not include Aluminum Spindle and Hub Instructions)

Installation Procedure GR40 S197 SLA Front Suspension System (Does not include Aluminum Spindle and Hub Instructions) Installation Procedure GR40 S197 SLA Front Suspension System (Does not include Aluminum Spindle and Hub Instructions) Please take the time and read these instructions first! The GR40 S197 system is designed

More information

INSTALLATION INSTRUCTIONS HD BUMPER AND WINCH MOUNTING KIT Part Number: 74777, Application: 08-NEWER FORD SUPER DUTY WARNING

INSTALLATION INSTRUCTIONS HD BUMPER AND WINCH MOUNTING KIT Part Number: 74777, Application: 08-NEWER FORD SUPER DUTY WARNING INSTALLATION INSTRUCTIONS HD BUMPER AND WINCH MOUNTING KIT Part Number: 74777, 76250 Application: 08-NEWER FORD SUPER DUTY Your safety, and the safety of others, is very important. To help you make informed

More information

Installation Instructions for Chevrolet Corvette Lingenfelter High Flow Air Intake System (6.0L LS2 V8 engine)

Installation Instructions for Chevrolet Corvette Lingenfelter High Flow Air Intake System (6.0L LS2 V8 engine) Installation Instructions for 2005-2007 Chevrolet Corvette Lingenfelter High Flow Air Intake System (6.0L LS2 V8 engine) PN: L650070105 1557 Winchester Road Decatur, Indiana 46733 260 724 2552 phone 260

More information

GENUINE PARTS INSTALLATION INSTRUCTIONS

GENUINE PARTS INSTALLATION INSTRUCTIONS GENUINE PARTS INSTALLATION INSTRUCTIONS DESCRIPTION: APPLICATION: PART NUMBER: KIT-CARBON FIBER REAR SPOILER INFINITI Q50 T99J1 J5000 KIT CONTENTS: Item A B C D Qty. 1 4 1 1 Part Description Spoiler Assembly

More information

DODGE RAM 2500/3500 2WD *DIESEL ENGINE ONLY* (INCLUDING MEGA CAB) 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT# PA60313

DODGE RAM 2500/3500 2WD *DIESEL ENGINE ONLY* (INCLUDING MEGA CAB) 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT# PA60313 DO NOT combine suspension, body, or other lift devices. Use of vehicle with combined lifts may result in unsafe and/or unexpected handling characteristics. DODGE RAM 2500/3500 2WD *DIESEL ENGINE ONLY*

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Accessory Application Publications No. AII 24642 BODY SIDE CLADDING 2003 CR-V P/N 08P21-S9A-100 Issue Date OCT 2002 PARTS LIST Right rear bumper piece Right front fender piece

More information

Page1. ISF Stainless Steel Headers // Part# HDR-004

Page1. ISF Stainless Steel Headers // Part# HDR-004 Congratulations on the purchase of your ISF Stainless Steel Headers and thank you for choosing Sikky Manufacturing. This installation manual is intended to guide you through the removal of the factory

More information

LAND ROVER DISCOVERY 3/ SPARE WHEEL CARRIER

LAND ROVER DISCOVERY 3/ SPARE WHEEL CARRIER LAND ROVER DISCOVERY 3/ 4 SPARE WHEEL CARRIER RBLD007 INSTALL TIME: 4.5 Hours NOTE: Park Distance Control will be affected by this fitment and the customer should be informed. IMPORTANT WARNING! IT IS

More information

APIKOL Ur-S4/S6 Gen. II Front Mount Intercooler INSTALLATION INSTRUCTIONS

APIKOL Ur-S4/S6 Gen. II Front Mount Intercooler INSTALLATION INSTRUCTIONS APIKOL Ur-S4/S6 Gen. II Front Mount Intercooler INSTALLATION INSTRUCTIONS Only work underneath your vehicle after properly supporting it with adequate jack stands on a flat surface. NEVER work under a

More information

»Product» Safety Warning

»Product» Safety Warning C1351 Installation Instructions 2014 Chevy/GMC, ½ Ton, 2/4wd 3.5" Combo Kit Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad Products

More information

EVO 2 FAIRING Rev6 18/05/ :40:00 1

EVO 2 FAIRING Rev6 18/05/ :40:00 1 EVO 2 FAIRING Rev6 18/05/2014 20:40:00 1 NOTE : BEFORE COMMENCING WORK ON THE CONVERSION, TAKE TIME TO READ THE INSTRUCTIONS CAREFULLY. ALL WORK CAN BE CARRIED OUT BY A COMPETENT MECHANIC, BUT IF YOU ARE

More information

DrVanos.com Stage II Installation Instructions. Tool rental is available with the purchase of a vanos kit *See website for more info*

DrVanos.com Stage II Installation Instructions. Tool rental is available with the purchase of a vanos kit *See website for more info* DrVanos.com Stage II Installation Instructions Special Tools Needed: Camshaft locking tool TDC Crank pin Sprocket turning tool Tool rental is available with the purchase of a vanos kit *See website for

More information

Installation instructions, accessories. Body kit

Installation instructions, accessories. Body kit Installation instructions, accessories Instruction No 31265373 Version 1.1 5 Part. No. Body kit IMG-256263 Volvo Car Corporation Body kit - 31265373 - V1.1 Page 1 / 42 Equipment A0000162 A0000163 IMG-239664

More information

DODGE DAKOTA 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT # 60153

DODGE DAKOTA 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT # 60153 DODGE DAKOTA 3 BODY LIFT INSTALLATION INSTRUCTIONS 2003-04 KIT # 60153 Installation of a Performance Automotive Group body lift kit will change the vehicle s center of gravity and handling characteristics

More information

Installation Instructions

Installation Instructions Suzuki Samurai 1 Inch and 2 Inch Body Lift Kit (SKU# SSP-BL) Installation Instructions Background: These instructions are designed for installing the 2 body lift. Our approach is to raise the entire body

More information

R8 Exhaust Installation Guidelines

R8 Exhaust Installation Guidelines STāSIS Engineering R8 Exhaust Installation Guidelines Exhaust Muffler support bracket bolt to muffler Muffler support bracket to chassis Muffler heat shield screws Heat shield bolt to chassis beneath anti

More information

Part Number : DDM-07-RIS

Part Number : DDM-07-RIS RACE INTAKE SYSTEM, R56 MINI Cooper S - 2007+ Part Number : DDM-07-RIS This kit includes: Part Number Description Qty DDM-07-006 DDMWorks PFB, Pressurized Filter Box 1 DDM-07-017 DDMWorks RAS, Ram Air

More information

2010+ Victory Cross Country / Cross Roads Installation Guide Nov 2014

2010+ Victory Cross Country / Cross Roads Installation Guide Nov 2014 2010+ Victory Cross Country / Cross Roads Installation Guide Nov 2014 125 Industrial Drive Spearfish, SD 57783 Toll Free 888.3WHEELS w w w. l e h m a n t r i k e s. c o m UNDERSTANDING SAFETY LABELS &

More information

MAZDA 3 MPS FRONT MOUNTING INTERCOOLER INSTALLATION

MAZDA 3 MPS FRONT MOUNTING INTERCOOLER INSTALLATION MAZDA 3 MPS FRONT MOUNTING INTERCOOLER INSTALLATION Tools needed: 7mm Hose clamp driver 10mm,12mm sockets and suitable ratchet with extensions Flat bladed screwdriver Pliers Phillips screwdriver KIT CONTENTS

More information

V2 INTAKE SYSTEM. Patent No. 6,959,679. Installation Instructions for: Part Number Acura Integra GS-R

V2 INTAKE SYSTEM. Patent No. 6,959,679. Installation Instructions for: Part Number Acura Integra GS-R V2 INTAKE SYSTEM Patent No. 6,959,679 Installation Instructions for: Part Number 24-6004 1994-2001 Acura Integra GS-R ADVANCED ENGINE MANAGEMENT INC. 2205 126 TH Street, Unit A Hawthorne, CA. 90250 Phone:

More information

Suspension System RS6582B

Suspension System RS6582B Suspension System RS6582B Tahoe/Yukon READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION IMPORTANT NOTES! WARNING: This suspension system will enhance the off-road performance

More information

TOYOTA FJ CRUISER / 4RUNNER COLD AIR INTAKE Section I Installation Preparation. 4.0L V6 (1GR) Roller Rocker Part Number(s): PTR

TOYOTA FJ CRUISER / 4RUNNER COLD AIR INTAKE Section I Installation Preparation. 4.0L V6 (1GR) Roller Rocker Part Number(s): PTR Section I Installation Preparation Part Number(s): PTR03-89100 Kit Contents Item # Quantity Reqd. Description 1 1 Air Filter (P/N: PTR43-00083) 2 1 Upper Air Box 3 1 Lower Air Box 4 1 Hump Coupler 5 1

More information

KJ JEEP COMBINATION BULL BAR WARNING

KJ JEEP COMBINATION BULL BAR WARNING KJ JEEP COMBINATION BULL BAR PRODUCT NUMBER FITTING KIT NUMBER 3450120 6171962 WARNING FOR VEHICLES EQUIPPED WITH SRS AIRBAG WHEN INSTALLED IN ACCORDANCE WITH THESE INSTRUCTIONS, THE FRONT PROTECTION BAR

More information

SHORT RAM SYSTEM. Installation Instructions for: Part Number Toyota Corolla & 2003 Toyota Matrix XR

SHORT RAM SYSTEM. Installation Instructions for: Part Number Toyota Corolla & 2003 Toyota Matrix XR SHORT RAM SYSTEM Installation Instructions for: Part Number 22-469 2003-2004 Toyota Corolla & 2003 Toyota Matrix XR ADVANCED ENGINE MANAGEMENT INC. 2205 126 TH Street, Unit A Hawthorne, CA. 90250 Phone:

More information

OVERVIEW. PART NUMBER D440-16xx-xxx. APPLICATION: Various -- see chart below

OVERVIEW. PART NUMBER D440-16xx-xxx. APPLICATION: Various -- see chart below OVERVIEW PART NUMBER D440-16xx-xxx APPLICATION: Various -- see chart below Congratulations for being selective enough to use a DINANTRONICS Performance Tuner. We have spent many hours developing this system

More information

4 th Gen 4 Runner Front Bumper - Installation Instructions:

4 th Gen 4 Runner Front Bumper - Installation Instructions: www.shrockworks.com info@shrockworks.com 877-474-7625 4 th Gen 4 Runner Front Bumper - Installation Instructions: Thank you for purchasing a ShrockWorks product. We are confident you will enjoy it for

More information

GM B-Body Street Grip

GM B-Body Street Grip Part # 11015010/11015110-1955-1957 GM B-Body StreetGrip Front Components 11019590 Delrin Control Arm Bushings 90003041 Tall Upper Balljoint 11012350/11012351 Front Dual Rate CoilSprings 22159847 Front

More information

TOYOTA LANDCRUISER 200 SERIES 2007 ON NO HLC & WITH HLC (SAHARA) WARNING

TOYOTA LANDCRUISER 200 SERIES 2007 ON NO HLC & WITH HLC (SAHARA) WARNING Part Number: 3915040/050 F/Kit 6172323 Product Description: Suited to vehicle/s: ARB SAHARA BAR TOYOTA LANDCRUISER 200 SERIES 2007 ON 3915040 NO HLC & 3915050 WITH HLC (SAHARA) WARNING REGARDING VEHICLES

More information

STAGE 1 COIL-OVER SUSPENSION KIT INSTALLATION INSTRUCTIONS PART NUMBER D APPLICATION: 2016 M2 (F87 without EDC)

STAGE 1 COIL-OVER SUSPENSION KIT INSTALLATION INSTRUCTIONS PART NUMBER D APPLICATION: 2016 M2 (F87 without EDC) STAGE 1 COIL-OVER SUSPENSION KIT INSTALLATION INSTRUCTIONS PART NUMBER D190-8701 APPLICATION: 2016 M2 (F87 without EDC) Congratulations for being selective enough to use a Dinan Coil-Over Suspension Kit.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Accessory Application Publications No. SPOILER (LOW) 2011 CIVIC 4-DOOR All 44416 Issue Date AUG 2010 PARTS LIST Trunk spoiler Right trunk spring (marked red) Left trunk spring

More information

(W) INSTALLATION INSTRUCTIONS GRILLE GUARD 2014 GMC SIERRA 1500 EXCLUDES DENALI PART # /

(W) INSTALLATION INSTRUCTIONS GRILLE GUARD 2014 GMC SIERRA 1500 EXCLUDES DENALI PART # / (W) INSTALLATION INSTRUCTIONS GRILLE GUARD PART # 508514/ 508515 PARTS LIST: GRILLE GUARD Qty Description Qty Description 1 Grille Guard Assembly 6 12-1.75mm Hex Nuts 2 Frame Brackets 4 10-1.50mm x 30mm

More information

Focus ST Carbon Fiber Intake

Focus ST Carbon Fiber Intake 791400 - Focus ST Carbon Fiber Intake 791400 COBB Focus ST Carbon Fiber Intake Congratulations on your purchase of the COBB Tuning Carbon Fiber Intake System! The following instructions will assist you

More information

MOUNTAIN HORSE INSTALL KIT

MOUNTAIN HORSE INSTALL KIT MOUNTAIN HORSE INSTALL KIT P/N 9928508 APPLICATION Installation Instructions are for all Mountain Horse TSS and TFS Installation Kits and Timbersled Mountain Horse chassis installations. The Timbersled

More information

60-65 Falcon, Comet & Ranchero Coil Spring IFS

60-65 Falcon, Comet & Ranchero Coil Spring IFS 60-65 Falcon, 62-65 Comet & 62-65 Ranchero Coil Spring IFS All engine installations with this front end will require a rear sump oil pan. 289-302 Small Block Ford Motors Milodon rear sump pan holds 7 quarts

More information

Ford F-150 Billet Grilles Upper Replacement

Ford F-150 Billet Grilles Upper Replacement 2015-16 Ford F-150 Billet Grilles Upper Replacement Upper Black Billet Part #1045-019U-15B Upper Polished Billet Part #1045-019U-15 TOOLS REQUIRED Automotive grade masking tape, plastic clip removal tool,

More information

18SP680Rev3 EPA04 MBE 4000 Car Hauler Low Pressure Fuel Lines

18SP680Rev3 EPA04 MBE 4000 Car Hauler Low Pressure Fuel Lines 8SP680Rev3 EPA04 MBE 4000 Car Hauler Low Pressure Fuel Lines KIT DESCRIPTION These service kits include all necessary parts to replace the low pressure fuel lines between the fuel filter housing and fuel

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS X-08 TM /CEX-08 T M Type 1F HIGH SECURITY ELECTRONIC LOCK 1 Table of Contents INTRODUCTION... 3 BASIC TOOLS AND MATERIALS NEEDED... 3 LOCK PARTS FOR INSTALLATION... 4 INSTALLATION

More information

2010+ Audi S4/S5 4.2 & 3.0T S-FLO Carbon intake INSTALLATION GUIDE

2010+ Audi S4/S5 4.2 & 3.0T S-FLO Carbon intake INSTALLATION GUIDE INSTALLATION GUIDE 00+ Audi S4/S5 4. & 3.0T S-FLO Carbon intake FOR RACING USE ONLY Congratulations on your purchase of the AWE Tuning S-FLO Carbon intake for the 00+ Audi S4 and S5 4. & 3.0T. Exquisite

More information

Factory Five Racing, Inc. 818 Kit Assembly manual revision 1J update

Factory Five Racing, Inc. 818 Kit Assembly manual revision 1J update Factory Five Racing, Inc. 818 Kit Assembly manual revision 1J update Turbo coolant overflow tank...1 Shifter handle...4 Install...4 Door skin...7 Door Liner... 10 Side mirrors... 14 Door handles and pulls...

More information